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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2711-02B

LTE Band

12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum ([ spectrum -
Ref Level 0.00 dém Offset 10,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
PABS Limit Tmrk PARS
INE_ABS PABS _10 ddpe—$PURIOUS LINE ABS PABS
| SPUR LINE_ABS_
-20 dBr
-30 dBr
-40 dBm- -40 dBm
il e ) A At o]
-50 dei -50 dé
-70 dBi -70 dB
30 dB -80 dp
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 686.53673 MHz -58.36 dBm -45.36 dB 30.000 MHz 690.000 MHz 100.000 kHz 682.24888 MHz -58.35 dBm -45.35 dB
725,000 MHz 1,000 GHz | 100.000 kHz 973.48901 MHz -57.58 dBm -44.58 dB 725,000 MHz 1.000 GHz 100.000 kHz 966.89560 MHz -57.59 dBm -44,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98975 GHz -47.32 dBm -34.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98725 GHz -47.50 dBm -34.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85827 GHz -41.95 dBm -28.95 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.84777 GHz -42.20 dBm -29.20 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.84004 GHz -44.28 dBm -31.28 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.82904 GHz -44.34 dBm -31.34 d&
Nig
[ )il ) (] [ T ) (O]

Date: 31.MAR 2018 04:47:02

Date: 31.MAR 2018 04:48:18

Highest Channel / 64QAM

ectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 d8 Mode Auto Sweep

[@1 Avgpwr
Limit (thvrk PARS
.10 ddRE—BPURIOUS LINE ABS PABS
SPL S_LINE_ABS_
-20
-30 di
-40 d
. (N A y
-50 dBi
-
-70 dB
80de
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 681.58921 MHz -58.11 dBm -45.11 dB
725,000 MHz 1,000 GHz | 100.000 kHz 902.60989 MHz -57.50 dBm -44,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -47.41 dBm -34.41dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83077 GHz -42.26 dBm -29.26 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.41365 GHz -44,21 dBm -31.21 dB

( )it J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2711-02B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum ([ spectrum -
Ref Level 0.00 dém Offset 10,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 10,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
PABS Limit Tmrk PARS
INE_ABS PABS _10 ddpe—$PURIOUS LINE ABS PABS
| SPUR LINE_ABS_
-20 dBr
-30 dBr
-40 dBm- -40 dBm =
. i i o et
-50 dei -50 dé
-70 dBi -70 dB
30 dB -80 dp
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 685.87706 MHz -58.35 dBm -45.35 dB 30.000 MHz 690.000 MHz 100.000 kHz 647.61619 MHz -58.45 dBm -45.45 dB
725,000 MHz 1,000 GHz | 100.000 kHz 919.91758 MHz -57.64 dBm -44.64 dB 725,000 MHz 1.000 GHz 100.000 kHz 934.20330 MHz -57.47 dBm -44,47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99975 GHz -47.47 dBm -34.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.87178 GHz -47.45 dBm -34.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.04 dBm -29.04 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.86527 GHz -41.87 dBm -28.87 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.42464 GHz -44,32 dBm -31.32 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.41365 GHz -44.52 dBm -31.52 dB
Nig
[ )il ) (] [ T ) (O]

Date: 31.MAR 2018 04:55:20

Date: 31.MAR 2018 04:56:35

Highest Channel / 64QAM

ectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 d8 Mode Auto Sweep

@1 Avgpwr
Limit (thvrk PARS
.10 ddRE—BPURIOUS LINE ABS PABS
SPL S_LINE_ABS_
-20
-30 di
-40 d
50 df - 2
-70 dB
80de
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -58.35 dBm -45.35 dB
725,000 MHz 1,000 GHz | 100.000 kHz 909.47802 MHz -57.56 dBm -44.56 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99475 GHz -47.42 dBm -34.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -42,12 dBm -29.12 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.41665 GHz -44,33 dBm -31.33 dB

( )it J
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saronas. FCC RF Test Report

Report No. : FG7D2711-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0018
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0163
20 Battery End Point 0.0153

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7D2711-02B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 5MHz VI‘B’Z::L”
Temperature Voltage
(°C) (Volt) Frequency Offset (Af) —_—
(Hz)
50 Normal Voltage 0.4
40 Normal Voltage 1.3
30 Normal Voltage -0.2
20(Ref.) Normal Voltage 0
10 Normal Voltage 0.2
0 Normal Voltage -0.4
-10 Normal Voltage -2.6 PASS
-20 Normal Voltage -0.7
-30 Normal Voltage -1.5
20 Maximum Voltage -2
20 Normal Voltage 11.5
20 Battery End Point 10.8
IMAX(Af)| = 11.5Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(A] 699.025689 > 699 MHz
PASS
fu + [MAX(A)| 715.969612 < 716 MHz
SPORTON INTERNATIONAL INC. Page Number : A12-44 of 44
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s=amranas. FCC RF Test Report Report No

.+ FG7D2711-02B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.57 4.67 4,78 5.91 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - -
Middle CH 6.03 6.64 - - PASS
Highest CH - -
SPORTON INTERNATIONAL INC. Page Number : A13-1 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2711-02B

LTE Band 13 / 10MHz / QPSK

Middle Channel / 1RB

rum i T
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém  Offset 10,60 di
lo_att 3 AQT 2ms @ RBW 10 MHz o att 30de AQT 2ms @ RBW 10 MHz
0152 view [@15a view
0.0 <
X, X
] \ ’
1E- 1€
1
1€ X it T X
i \
Er 782.0 MHz 3 Mean Pyr + 20.00 dB CF 782.0 MHZ i Mean Pwr + 20.00 dB.
y i Function Samples: 130000 | y Ci i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.9% | 0.019% | Mean | Peak | crest | 10% | 1% | _B.a9% | 0.01% |
Trace 1 21.56 dBm 25.18 dBm 3.63 d8 2.81 d8 3.51 d8 3.57 d8 3.65 dB Trace 1 22.24 dém 27.25 dém 5.01 d8 2.61 d8 4.12 d8 4.67 d8 4.90 d8
— — R
L JL J W we L JL J W we
Date: 31 MAR 2018 05:28:52 Date: 31 MAR 2018 05:29.02

LTE Band 13

/ 10MHz / 16QAM

Middle Channel / 1RB

rum 2 Spectrum -
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém _ Offset 10,60 di
Jo_att a0ds AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
0152 view @152 view
.
S~
0.1 >
0.0
X, \
| L X =
{ N \ J
i | i \
1€ II 1€
h
| \
1E. 1 1E: t N
| \ \
{ \
|
Er 782.0 MHz 3 Mean Py + 20.00 dB CF 782.0 MHZ i Mean Pwr + 20.00 dB.
y i Function Samples: 130000 | y Ci i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.9% | 0.019% | Mean | Peak | crest | 10% | 1% | _B.a9% | 0.01% |
Trace 1 20.89 dBm 25.78 dBm 4.89 d8 3.36 d8 4.70 d8 4.78 d8 4.87 dB Trace 1 21.37 dBm 27.77 dBm 6.40 d8 3.22 d8 5.19 d8 5.91 d8 6.23 dB
— _— —_—
L JL J W we L JL J QR we
Date: 31 MAR 2018 05:28.33 Date: 31 MAR 2018 05:28.42

LTE Band 13 /

10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

rum - e um -
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dBm  Offset 10,60 di
Jo_att 30deAQT 2ms @ RBW 10 MHz o att 30d8_AQT 2ms @ RBW 10 MHz
0152 view (@155 view
00
X, N
\ &
\
1E- 1E '3
\
3
A
1E 1E ‘\ N
\ | \
i X
| \ -l l \
k,r 782.0 MHz Mean Pywr + 20.00 dB CF 782.0 MHZ Mean Pwr + 20.00 dB.
y i ion Function Samples: 130000 C y C i ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.% | 0.019% | Mean | Peak | crest | 10% | 10/ | _B8.19% | 0.01% |
Trace 1 19.98 dém 26.05 dBm 6.07 d8 3.33 d8 5.51 d8 6.03 d8 6.09 d8 Trace 1 20.36 dBm 27.86 dBm 7.50 d8 3.19 d8 5.4S d8 6.64 d8 7.19 d8
— ——— —
L JL J G e L JL J W e
Date: 31 MAR 2018 05:35:32 Date: 31 MAR 2018 053548
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saronas. FCC RF Test Report

Report No. : FG7D2711-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.90 4.83 - - - -
Middle CH - - - - 4.86 4.86 9.69 9.67 - -
Highest CH - - - - 4.95 4.94 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.89 - - - -
Middle CH - - - - 4.94 - 9.73 - - -
Highest CH - - - - 4.87 - R - .

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report Report No. : FG7D2711-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum ‘%‘ 2
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O [erPrmax
M1[1] 16.40 dBm)| Mi[1] 15.49 dBm)|
778.30100 MHz| 780.79900 MHZ]
& ndB 26.00 dBj & d 26.00 dB|
— A g NV 4.895000000 MHz i ANANAANA NN e B Ny 4.825000000 MHz|
Qfactor 159.0} Q factor 161.8)
\
od od
-10 -10 &
AN = A~ Ry Vv X I3
a0 -30
-40 -40
50 -50
60 d -60
GCF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
M1 1 778.301 MHz 16.48 d8m ndB down 4,895 MH2 M1 1 780.799 MHz 15.49 dém ndé down 4,825 MH2
T1 1 777.032 MHz -9.72 dem nds 26.00 d8 T1 1 777.082 MHz -10.70 dBm nds 26.00 d8
T2 1 781.928 MHz -9.35 dém Q factor 159.0 T2 1 781.908 MHz -10.61 d8ém Q factor 161.8
( )i ] T o8 ( ) )

Date: 31. MAR 2018 05:17.58 Date: 31.MAR 2018 05:17.47

Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

G G
v v
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 dbm _ Offset 10.60 dB w RBW 100 khz
o At a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max (@ 17k Max
m1[1] 16.43 dBm| Mi[1] 15.80 dBm)|
781.91000 MHz| . 783.29900 MHZ]
& 26.00 dB} & ndB X 26.00 dB|
i petrhmss, [ 2 4.855000000 MHZ| 104 UV WA o B s 4.855000000 MHz|
T Qfactor 161.0) Q factor 161.3)
|
od od
A 4
-10 \'\ 10 g
-20 di e e 2074l /
Wt i A Hj( A T A
a0 -30
-40 df -40
50 -50
60 d -60
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 781.91 MHz 16.43 dém ndB down 4,855 MH2 1 783.299 MHz 15.88 dém ndé down 4,855 MH2
T1 1 779.612 MHz -9.80 dBm nds 26.00 d8 T1 1 779.552 MHz -9.76 dam nds 26.00 d8
T2 1 784.468 MHz -9.67 dém Q factor 161.0 T2 1 784.408 MHz -9.91 dém Q factor 161.3
)i TIIIID o8 )i
L J L L J

Date: 31. MAR 2018 05:21:44 Date: 31.MAR 2018 05:21:54

Highest Channel / 5SMHz / QPSK Highest Channel / 5SMHz / 16QAM

sectrum l“@"‘ pectrum k2
Ref Level 30.00 GBm  Offset 10,60 di w RBW 100 kHz Ref Level 20.00 GBm  Offset 10,80 dE w RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz Mode Auto FFT fo At 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.54 dbm| [ETEY] 15.62 dBm
786.36800 MHz| g 784.72000 MHz|
& A nds X 26.00 dB| #o " nds 26.00 dB|
o PN o AR 4.945000000 MHz T A e B N\ A 4.935000000 MHZ
7 Q factor 159.0| T Q factor \ 159.0)
b / . / |
) ke 1
-10d T’ L3 -10 df \‘
f ‘ \
-20 d AT ~ = 20 S 7
e AN [ Lk AN AN WA
30 -30
-40 di -40 di
-50 di 50 d
60 -60
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 786.368 MHz 15.54 dBm ndB _down 4.945 MHz ML 1 764,72 MHz 15.62 dBm ndé down 4.935 MHz
T1 1 782.002 MHz -10.04 d8m nds 26.00 d8 T1 1 782.012 MHz -10.48 d8m nd8 26.00 d8
T2 1 786.948 MHz -10.11 dBm Q factor 159.0 T2 1 786.948 MHz -10.14 dBm Q factor 159.0
) I e )

Date: 31.MAR 2018 05:2257 Date: 31.MAR 2018 05:2246
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rum - 2
Ref Level 30.00 dém _ Offset 10,60 d& w RBW 300 khz Ref Level 30.00 cbm _ Offset 10.60 dB w RBW 300 khz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 17k Max
M1l 18.49 dBm| miti] 16.60 dBm|
o 11 780.6210 MHz| - M 779.9020 MHZ|
e oo AR 26.00 dB)| > o DB i 26.00 dB|
i NV 9.690000000 MH2| fida AN AT YN 9.670000000 MHz|
] Qfactor \ 80.6) 7 Q factor \ 80.6)
| 1 1
od od
[ 1
J { i
10 a1 -10 i
P \ b} ~
209807 - o e e —
-30
-40 -40
-50 50
60 -60
GCF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result
M1 1 780.621 MHz 18,49 dBm nd8 down 9.69 MHZ ML 1 779.902 MHz 16.60 dBm nd8_down 9.67 MHZ
T1 1 777.185 MHz -6.80 dBm nds 26.00 d8 T1 1 777.168 MHz -10.31 dam nds 26.00 d8
T2 1 786.875 MHz -7.11 dém Q factor 80.6 T2 1 786.835 MHz -10.22 d8m Q factor 80.6
[ )
Date: 31 MAR 2018 05:25:27 Date: 31 MAR 2018 05:25:17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2711-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

rum

=)

Ref Level 30.00 dbm
lo Att 30 dB
SGL Count 100/100

Offset 10,60 db w RBW 100 kHz

SWT 18 ps @ VBW 300 kHz  Mode Auto FFT

(@ 17k Max

mi[1]

nds
h#

O RAPA VAN A NN
/ Q factor \

4.885000000 MHz|

14.65 dbm|

159.7]

.

CF 779.5 MHz 1001 pts

Span 10.0 MHz

Marker

X-value ] Y-value |__Function |

Function Result |

Type | Ref | Tre |

ML T 780.259 MHz
777.072 MHz
781.958 MHz

14,65 dBm
-11.60 dém
-11.74 dBm

nde_down
nds
Q factor

T1 1
T2 1
Di§

L JL J

Date: 31. MAR 2018 05:30:36

4,885 MH2
26.00 d8
159.7

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 31. MAR 2018 05:3234

rum 2 2
Ref Level 30.00 dBm Offset 10.80 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.80 db « RBW 300 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.66 dBm| Mi[1] 15.48 dBm|
783.11900 MHZ, 781.3610 MHZ]
& ndf 26.00 dB)| & 26.00 dg)|
10 d ot XA Va ULV, DL, - A S 4.935000000 MHz| v e o 9.730000000 MHZ|
/ Q factor 158.7 7 80.3
0di \‘ 0di f
\ B,
32 3
-10 Y -10
\ / \
=20d 7 ol A ~ -20 A8~ — . ST
R Ve e L ot ¥
-30 -30
-40 -40
50 -50
-60 di -60
CF 782.0 MHz 1001 pts SEBH 10.0 MHz CF 782.0 MHz 1001 E(S pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
783.119 MHz 14.66 dem ndB down 4,935 MH2 1 781.361 MHz 15.48 dém ndé down 9.73 MH2
T1 Y 779.532 MHz -11.07 d8m nds 26.00 d8 T1 1 777.165 MHz -10.26 dBm nds 26.00 d8
T2 1 784.468 MHz -11.44 dBm q factor 158.7 T2 1 786,895 MHz -10.22 dem Q factor 80.3
L JU J L )i J I v

Date: 31.MAR 2018 05:34:20

Highest Channel / 5MHz / 64QAM

Date: 31.MAR 2018 05:33.05

ot &)
Ref Level 30.00 GBm _ Offset 10,60 & w RBW 100 k
o Att 30de  SWT 19 s @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
M1l 14.79 dBm|
785.25900 MHz|
& ndB 26.00 dB|
i N AL, VR T v AV, 4.865000000 MHz
T Q factor 161.4
od
{
-10 di X
\
20 d -
A NAPANYVY s ”
-30 dBm:
-40 di
-50 di
60
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
M1 1 785.259 MHz 14.79 dBm ndB _down 4.865 MHz
T1 1 782.062 MHz -10.84 d8m nds 26.00 d8
T2 1 786.928 MHz -11.10 dBm Q factor 161.4
i
L ) J -
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.51 4.51 - - - - - -
Middle CH - - - - 4.49 451 9.03 8.99 - - - -
Highest CH - - - - 4.5 4.49 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - - - - - -
Middle CH - - - - 4.50 - 8.99 - - - - -
Highest CH - - - - 4.51 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A13-7 of 30
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